

检测报告(Testing Report)	防伪查询网址(Security website): www.fcl-sz.org.cn 防伪码(Security code): 8602368686
报告编号(Report No): ZLPJ24814550	Page 1 of 6(第 1 页, 共 6 页)



Applicant Information (客户信息)

Applicant Name(委托单位) : Hebei Changye Bags Manufacturing Co., Ltd(河北长业箱包制造有限公司)
Applicant Address(委托单位地址) : No.259, Beihuan Road, Baigou Town, Gaobeidian City, Baoding
Province, China(河北省保定市高碑店市白沟镇北环路 259 号)

Sample Information (样品信息)

Sample Description(样品描述) : One piece of woven fabric (red Oxford cloth) (一块梭织面料 (红色 牛津布))
Sample Quantity(样品数量) : 100X100(cm)
Fiber Components(纤维成分) : 100% polyester (Except for coating)(100%聚酯纤维 (涂层除外))
Weight(克重) : 585.4g/m²

- Sample Receiving/Testing Date(样品受理/测试开始日期) : 2025-12-25
- Report Date (报告日期) : 2025-12-29
- The original sample is stuck on the last paper. (送检样品原样粘贴在本报告的末页)

Test Performed (检验标准)

Judgement according to(评定依据):
The client requirement 客户要求
- Selected test(s) as requested by applicants. (本实验室根据客户要求完成以下检测内容)

Pronounce (声明)

The results shown in this report refer only to sample(s) tested unless otherwise stated. All the items are performed in the standard conditions, except the noted cases. (除非特别说明, 测试结果只对来样负责。所有测试项目均在标准规定的条件下进行, 有注明除外。)

Except for the requirement of the client, this report does not provide the uncertainty of test results. (除非客户要求, 本报告不提供测量结果的不确定度。)

Signed for and on behalf of
United Testing services (Foshan) Co., Ltd

Approved by
(批准)

张志荣



检 测 报 告(Testing Report)	防伪查询网址(Security website): www.fcl-sz.org.cn 防伪码(Security code): 8602368686
报告编号(Report No): ZLPJ24814550	Page 2 of 6(第 2 页, 共 6 页)



CONCLUSION(结论)

Test Item(测试项目)

Color Fastness to Rubbing(耐摩擦色牢度)
Color Fastness to Washing(耐皂洗色牢度)
Tensile properties (拉伸性能)
Tearing Strength(撕破强力)
Dimensional Stability to Washing(水洗尺寸变化率)
Formaldehyde Content(甲醛含量)
Abrasion Resistance(耐磨性测试)
Mass per unit area (单位面积质量)
Resistance to surface wetting(防水性能)
Fiber Content(纤维含量)
Flame Resistance (燃烧性能)

Judgement(判定)

Pass(合格)
Pass(合格)
Pass(合格)
Pass(合格)
Pass(合格)
Pass(合格)
Pass(合格)
Pass(合格)
Pass(合格)
Pass(合格)
Pass(合格)





中国认可
国际互认
检测
TESTING
CNAS L1842



中联品检（佛山）检验技术有限公司
United Testing Services (Foshan) Co., Ltd.

检测报告(Testing Report)

防伪查询网址(Security website): www.fcl-sz.org.cn
防伪码(Security code): 8602368686



报告编号(Report No): ZLPJ24814550

Page 3 of 6(第 3 页, 共 6 页)

Test Result(测试结果)

Requirements(评定条件)

Judgement(判定)

1. Color Fastness to Rubbing(耐摩擦色牢度) BS EN ISO 105 X12:2016

Unit(单位): <grade(级)>

Dry(干摩擦)	4-5	Dry(干摩擦) ≥ 4	Pass(合格)
Wet(湿摩擦)	4-5	Wet(湿摩擦) ≥ 3	

2. Color Fastness to Washing(耐皂洗色牢度) EN ISO 105 C10:2007 Method A(方法 A)

Unit(单位): <grade(级)>

Color Change(变色)	4-5	$\geq 3-4$	Pass(合格)
------------------	-----	------------	----------

Color Staining(沾色)

Acetate(醋纤)	4-5
Cotton(棉)	4-5
Polyamide(锦纶)	4-5
Polyester(聚酯纤维)	4-5
Acrylic(腈纶)	4-5
Wool(羊毛)	4-5

3. Tensile properties (拉伸性能) EN ISO 13934-1:2013 Strip test(条样法)

5cm strip test, CRE tensile test machine, testing speed 100mm/min, gauge length 200mm.(5 厘米条样法, CRE 拉伸测试仪, 测试速度 100mm/min, 初始隔距 200mm)

Unit(单位): <N>

Breaking force(断裂强力)			
Warp(经向) 2600		≥ 800	Pass(合格)
Weft(纬向) 2300			

4. Tearing Strength(撕破强力) EN ISO 13937-1:2000/AC:2006 Elmendorf(冲击摆锤法)

Unit(单位): <N>

Warp(经向)	$>1.1 \times 10^2$	≥ 100	Pass(合格)
Weft(纬向)	1.0×10^2		

5. Dimensional Stability to Washing(水洗尺寸变化率) EN ISO 3759:2011, EN ISO 5077:2008, EN ISO 6330:2021

Washing procedure No. 4N, with 20g ECE standard detergent, after 1st washing, line dry
(洗涤程序 4N, 采用 20g ECE 标准洗涤剂, 一次洗涤, 悬挂晾干)

Unit(单位): <%>

Lengthwise(长度方向)	-1.0	-3.0~+2.0	Pass(合格)
Widthwise(宽度方向)	-0.5		

Remark(备注): (+) means extension and (-) means shrinkage. ((+)表示伸长, (-)表示收缩。)

广东省佛山市南海区西樵镇轻纺城南方技术创新中心一至四楼

1-4F, Nanfang Technology Innovation Center, Textile and Accessory city, Xiqiao, Nanhai District, Foshan, Guangdong

Tel: +86-757-86850633/86806656

<http://www.c-uts.cn>

若对检测报告有异议, 应于收到报告之日起 15 日内向检测单位提出, 逾期不予受理。



检测报告(Testing Report)	防伪查询网址(Security website): www.fcl-sz.org.cn 防伪码(Security code): 8602368686	
报告编号(Report No): ZLPJ24814550	Page 4 of 6(第 4 页, 共 6 页)	

Test Result(测试结果)

Requirements(评定条件)

Judgement(判定)

6. Formaldehyde Content(甲醛含量) BS EN ISO 14184.1:2011 Water extraction method(水萃取法)

Unit(单位): <mg/kg>

Not Detectable (未检出)

≤ 300

Pass(合格)

Remark(备注): Not Detectable, Less than 16 mg/kg.(“未检出”指小于 16mg/kg。)

7. Abrasion Resistance(耐磨性测试) EN ISO 12947-2:2016 Martindale method (马丁代尔法)

Pressure:155g, Abradant: Standard wool (负荷 155g, 磨料: 羊毛磨料)

Unit(单位): <Rubs(次)>

Specimen 1#(试样 1#) >25000

≥ 25000

Pass(合格)

Specimen 2#(试样 2#) >25000

Specimen 3#(试样 3#) >25000

8. Mass per unit area (单位面积质量) BS EN 12127:1998

Unit(单位): <g/m²>

585.4

580.4-590.4

Pass(合格)

9. Resistance to surface wetting(防水性能) EN ISO 4920:2012 Spray test(喷淋试验)

Temperature: 20.1℃.(温度: 20.1℃)

Unit(单位): <grade(级)>

Specimen 1#(样品 1#) 4-5

≥ 3-4

Pass(合格)

Specimen 2#(样品 2#) 4-5

Specimen 3#(样品 3#) 4-5

10. Fiber Content(纤维含量) AATCC TM20-2021, AATCC TM20A-2021e

Unit(单位): <%>

Polyester(聚酯纤维) 100

Polyester(聚酯纤维) 100

Pass(合格)

(Except for coating 涂层除外)

(Except for coating 涂层除外)



检测 报 告(Testing Report)	防伪查询网址(Security website): www.fcl-sz.org.cn 防伪码(Security code): 8602368686	
报告编号(Report No): ZLPJ24814550	Page 5 of 6(第 5 页, 共 6 页)	

Test Result(测试结果)

Requirements(评定条件)

Judgement(判定)

11. Flame Resistance (燃烧性能) *ASTM D6413/D6413M-22 Vertical test(垂直法)*

Gas: Butane, ignition time: 12s(气体: 丁烷, 点火时间: 12s)

Lengthwise(长度方向)		Damaged length(损毁长度)	Pass(合格)
Damaged length(损毁长度)	70mm	≤ 150mm	
Afterflame time(续燃时间)	29.9s	Afterflame time(续燃时间)≤ 40s	
Afterglow time(阴燃时间)	0s	Afterglow time(阴燃时间)≤ 5s	
Widthwise(宽度方向)			
Damaged length(损毁长度)	69mm		
Afterflame time(续燃时间)	17.3s		
Afterglow time(阴燃时间)	0s		

The sample was no droplet when the sample was burnt,
and there was no sebaceous cotton combustion or smouldering.
(试样燃烧时无滴落物, 未引起脱脂棉燃烧或阴燃)

Remark(备注): 1. The client offers requirements.(技术要求由客户提供。)
2.All items are unauthorized for CMA and have no valid in law.
(CMA 未授权所检项目, 不具有对社会证明作用。)

检测 报 告(Testing Report)	防伪查询网址(Security website): www.fcl-sz.org.cn 防伪码(Security code): 8602368686
报告编号(Report No): ZLPJ24814550	Page 6 of 6(第 6 页, 共 6 页)



Original (送检样品原样)



===== End of Report (检测报告结束) =====



中联品检

